INSTALLATION INSTRUCTIONS
FOR

#1461 HINSON-FEMCO WEATHER BRAKE

FITS OLIVER & COCKSHUTT 1755, 1855, 1955 (ROW CROP),
MINN. MOLINE G850, G940 (STANDARD & FUEL TOP FENDERS)
WHITE 2-85, 2-105 (ROW CROP)
Listed below are the special parts required for the proper installation of the 1461 Hinson-Femco
Weather Brake. Carefully study the photo diagrams showing the location of each part. Follow the
various steps numerically. Each part has Part Number stamped on it.

1-#712101001 Yoke 1 - #710200601 Yoke Ming. Brki. 1 - #710200701 Door Laich
1 - #710200401 Saddle v 1 -#710200301 Door Post 1 - #710200801 Side Arm Brace
1-#710200201 Side Arm 1-#712191001 Latch Brace 1 - #712371101Alternator Guard

2 - #710200501 Saddle Braces

1. Bolt #712371101 alternator guard to alternator using 518" 18 x 3/4"
cap screw and nut. Bend to position guard preventing alternator fan
from contacting vinyl, See Figure 1.

2. Bolt #710200801 yoke mounting bracket to #710200401 saddle using
two (2) 516" x 3/4" hex head boits and nuts. See Figure 2.

3.Remove grab handles on tractor. Replace grab handles with saddie
inserted between handle and tractor on rear set of holts. Place
#710200501 saddle braces between handle and tractor on front set of
bolts. Use 3/8" x 11/2" hex head cap screws, NOTE: mounting bracket
goes toward back of tractor. Bolt top of braces to the saddle using 5/
168" x 3/4" bolts and nuts. See Figure 3.

712101001
. 710200601

4. Place vinyl cover over fractor, Slide #712101001 yoke into wide hem
attop of vinyl. Bolt yoke to mounting bracket with two (2) 1/4" x 3/4" fiat
head bolts and nuts. NOTE: Head of bolts go to front of tractor. See
Figure 2 & 3.

5. Slide #710200301 doar post in wide hem on left side of vinyl. Bolt top
to yoke using 1/4" hex head bolt and nut. NOTE: Head of hoit goesto
back of tractor. Remove 5/16" bolt in platform and use it o boit lower
door post to tractor. See Figure 2.

6. Slide #710200201 side arm in wide hem on right side of cover. Bolt top
of side arm and top of #710200801 side arm brace to yoke using 3/8"
x 11/2" hex head bolt and nut. NOTE: Head of bolt goes down and side
arm goes on top of yoke and top of brace under yoke. See Figure 3.

712101001

710260201 \

d ()

7. Remove 5/16" bolt in platform ahead of console and bolt bottom of side
arm to platform. Bolt bottom of brace to side arm using 5/16" x 3/4" hex
head bolt and nut. See Figure 3.

8. Straighten vinyl and tie on straps and springs to adjust for a proper fit.
Install door to door post using F-1 clips and 3/16" x 3/4" round head
stove bolts, (you may have to make a small cutin door vinyl). Tie tapes
on vinyl to door flap. See Figure 5.

IR A A ; v
Mg 1
#

9.Remove two (2) bolts from rear edge of platform on left and bolt
#710200701 doorlatch and #712191001 latch brace to platform using
5/16" x 11/2" hex head bolt going through latch only. Boit top of brace
to latch using 5/16" x 3/4" hex head bolt and nut. See Figure 4.

FORM NOQO.286014600



e 710200701 .

'igt_,lre 4

WINDSHIELD ASSEMBLY INSTRUCTIONS . CBRVED 1282
SIDE WINDOW
¥ WINGSHIELD
CHANNEL
1\ FRAME
J i
! v
! .
FLAJSTR{P -ﬂ
' ANGLE $TRIP
4. Slide gtass in channel of 2, Assemble flat strlp and angle 3. Cutsslots in vinyl as shawn in
windesh?ald trame. strip to windshieid channel picture, Insert F-1 clips in
using two 418" x 172" bolts In slots of R.H. curved side
top holes and 14" x 1" bolts window, 5°°:f°:‘""“:';’“g:§
to windshiatd channei fral
In lowar holea, Tighten auts, it 3He x 34" balts.
LK. FLAT SIDE WINDOW
4. Install LH. flat sidewindow as
in step No. 3.
e DOOR POST
|
5, Place windshield assembly on 8, Secure right side windew to 7. Insert F+1 clip In cut out in top
yoke soboltinlowerright hard rear adge of yoke as shown of door, punch heie m_rough
comer of windshisid fits into using flat lock washer and nut, canvas Ini. H. fiat sida window
slotinyoke. Plage hote In lowar as shown. Secure with 3/16" X
|oft corner over bolt In top of 34" helt,
door post, Securs with wing
nuts.
GENERAL OFFICES
500 North 81 By-Pass Subsidiaries
P.C. Box 1186 HINSON-FEMCQ
McPherson, Kansas 67460 JANTZ-FEMCO
Phone: 1-316-241-3513 FEMCO PLASTICS
FAX: 1-318-241-3532 AMERICAN PRIDE
Toll Free: 1-800-677-0898 GOLF PRODUCTS




